National Mission for Clean Ganga (NMCGQG)
Ministry of Jal Shakti,

River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure
Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of

Project Engineer
April 2023

rNAHAMI
TAAMME

WAL A=COM i adanl_ =

Executing Agency Funding Agency Project Engineer Concessionaire

Prayagraj Water Pvt. Ltd.,

. (SPV of ADANI Enterprise Ltd.
National Mission for Clean AECOM India Pvt. Ltd., i i
. : and Organica Technologiak
Nigam, Prayagraj, Uttar Ganga, Ministry of Water 19/F, Bldg. 5-C, DLF Cyber
[...]
Management System (CMMS) must be implemented at all Sites. This must be
implemented from day 1 of O&M period but the same is not completed till date,
Concessionaire to please do the needful.
Installation & commissioning of Public Address System is not completed yet.
Housekeeping near FeCl3 dosing system needs to be improved.
In SCADA system, flow variation can be seeninrecorded values of daily and monthly flow
as per site records. Also, there is variation in between flow recorded in SCADA reports
and flow recorded in logbooks. This problem must be rectified.
There is variation in recorded values of flow from inlet flowmeter at Salori STP and outlet
flowmeter of Salori STP, please rectify the problem.
Housekeeping in dewatering area must be improved, lot of sludge can be seen scattered
in this area.
All CCTV cameras are working.
Since COD is announced on 01.11.2020 for all Package - Illl facilities hence
Concessionaire is required to implement following documents as per Clause no. 9 & Part-
G in Schedule - 10 of Concession Agreement at the earliest:
a) Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
Also, all the instruments as mentioned in Table-3 given in clause no. 1.3.1 in Part-E
of Schedule-10 of CA must be maintained in the laboratory.
b) Calibration certificates of all the instruments must be submitted as per clause no.
9.8(a)(viii) of Concession Agreement.
c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in
Schedule-10 of CA.
d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession
Agreement.
e) Quarterly report as per Part-G in Schedule-10 of CA.
f)  Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.
g) Procedure for recording & disposal of complaints.
h) Safety & Health Records. Incident reports must also be submitted along with action
plan.

Page 13 of 26



i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

j)  Scheduled Maintenance Program specifying the impact of Scheduled Maintenance Periods on
the Availability of each facility.

2.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must be
rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system &
transmit the data as per requirement.

All the maintenance jobs required for the observations made above must be done as
soon as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or
Corrective. Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no.
1.7.9 of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

It is recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 14 of 26



3. KODRA STP AND ASSOCIATE INFRASTRUCTURE
3.1KPI Report

— BOD
50
100 e (0]
S s =
E E® —SS
o 30 [a)
8 " ‘\JL S 6o
| L |‘
e o N o % R
v / Ve A A J | NV ! ~ - 1
10 v \U'} | Vsl ‘.l/ L‘r v rl.fw,fv{rfk L«U\J‘)ﬁ" % v f\‘,}} h-// i J g lf\/ V‘km"..v“)”'
Apr2 Apr9 Apr 16 Apr23 Apr30 Apr2 Apr9 Apr16 Apr23 Apr30
2023 2023
75 150
T B
S 74 E 100
I v
o n
’_
50 I I
73 b
Apr2 Apr9 Apr16 Apr23 Apr30 Apr2 Apr9 Apr16 Apr23 Apr30
2023 2023

Source: Online analyzer,

* BOD in Mg/L, COD in Mg/L and TSS in Mg/L
Note: 1. Rectification of problem for variation in data is going on as calibration of multi parameter analyzer from OEM is in progress.

2. In the blank areas, data was not transfer due to some issue in router.

Page 15 of 26



R g
kodra STP, 25 MLD STP at Prayaaraj -
INLET FLOW & QUALITY REPORT el
Caily Feed Quantity
MLED pH BOD {mgil) TSS {mgn) FECAL FRC DEWATERED
(Design: COLIFORM SLUDGE
Date b L] REMARKS
Final Trulwi Firusd
trdet pH | pH 800 :‘f’c‘-ﬂ WARTSS ooyl aidet |iDesign-|  Finas ,:D“"" Fecal Colifomm
e MLD | (Design- | Design-| (Design | Z| nmﬂ‘“" (Design -| (Design -] <1000 |(Design - r"m'. == (20.00,000
<3} €5io | -<2s0 q'u Eﬂ“m'm mary |20 mun| WA [ weinool 8z mom| (Sl | MENGTS)
T 0 -ll#! )

t-Apr-23 30470 10 &7 721 TAS 140 14 32 A0 2 2 A 400 03 23 45 1403000 Piant ewsslabiity is 100%
Fan = o | IHTIO XTI TR 751 155 Ik E =i e i bl | LTE [ k] 02 28 19 DD Pt awasinbitty . 100%
S-S 2 et trie 2k X7 T3 TEL s T = 20 TE3 o] A f-1= 1] o3 P B2 TR Fant swsslabedity is T00%
ar—— Immn JioE | e 755 14 14 BT =2 I 24 e 0 ) 2431 Io0000 | Pt svesiatbey 1= 100%
S fpr-23 IFel1n 751 ris 7A4ag 130 13 20 35 i) 22 LA SO 2 Z3 1% EIOCEO0 Plan! semlabelity s 1005
8- Agsr-23 ZREDO 2R T35 TE3 145 is T30 0 268 k| MA 400 Dz I2 43 1300000 Plant svallabldy s 100%
Tz 2% 2E3E0 2B 56 T2 77 1 1& 331F 44 rra rd MA [ v a] D3 i1 1300000 Pt swssinbitty in  100%
B-Apr-z3 XTITO 2T AT T T35 155 i3 HE &0 Ie4 Iy | A e a ) Dz IR 200000 Pran: avesiabEimy m TO0%
Bt 71 IR0 L 5% 4 T3 748 1= 14 L 48 I g | LY Fje =} 0z 435 TOODDG Frant Frmisbity = 100%
Af-Amr-Z3 IF=n 27 =5 e ) | 751 1a5 1% T a0 I= 4 A & o3 Z13ig B AmGNOD Plsml semslabelity ja 100%
i 1-Agr-23 2BEa0 JA B2 T2 FES 140 13 3T k[ X0 23 E] 200 oa 258 1200000 Planl ssmlabulity is 10F%
B 2-Sgr-23 520 2052 T.21 T4E 145 i4 X0 =0 2 i | MNA SO0 Dz Z3 45 1300000 Plant availabiliy iz 100%
EB-aAgre-I3 THED Fl i T35 TaIF | I7 8 A8 - o = MR 00 02 28 18 D00 Pt awssinbitty in 700
i | =TS0 a2 IS T T TEE 145 15 & 20 TE4 ] A 1] O3 HaE TR Fant swsslabedity is T00%
L | IBx|O IE 3 FI3 TE% ix == 3 = 2 L] 00 D3 2223 EADINOR Pt pommisklry = 100
A3 =N 1503 72 P = 15 14 F17 - IT74 o] A Joa 03 i AL B DR Plan] seaslnbslity is 100%
IT-Agmr-73 ZED 2R OF 718 TAE 150 i3 IS 3 ZE1 k| MA =00 Dz = 1300000 Plant svallabldy v 100%
TH-Agr-Z3 2380 2558 TI4 757 150 14 F16 &0 258 i | M 200 D3 X337 1700000 Pt swssinbitty in  100%
T3 AET1I0 2201 T8 745 5= 13 I 1} IO -l MR e a ) Dz 5% 1400000 Piant avesiakEimy m TOOTS
P JEIa0 ZE 12 723 75 1485 1z FI1T = s i | g iun] Dz L [£7= 0 1 ] Plamrst avmsbat=ity s 20%
2i-Aor-F3 IFF=0 2% Th TR Fas 1an 13 I a0 I3 i A et ) o3 e o Plmmt sremslabelity ja 100E%
2 Agr-T3 ISTR0 29 TH TN FES 15 1z 308 k[ a1 =2 E] 200 o2 24 33 1400000 Plant svailablity v 100%
23-Agy-23 IRESD 2B ES TI4 751 130 13 I I by 2 | 21 MA [ e 0] Dz 341 1300000 Pinst svmilnbdlity is  100%
24-Age-Z3 ITSE0 IT.58 TII T a4 40 14 ¥z 40 T65 T MA TOQ o3 271 I2DRO0 Pt avssinbitty in 100
P e | I=FIO AETFTY TIS TET I 15 e = P Ir= 3 BLA, LY O3 I &R E RENTE Prart armslabsity is TED SR
L | ITrERg ITES T TR 145 1E 316 20 o= 2 | L] 00 D3 4 OF 1200000 Pt pommisklry = 100
ZF-fgr- IEFan TS T3 F= 150 11 0 Ie I Fi A Joa L | Ia 7= p 0 R Plan] seaslabslity is 100
FR-Agr-74 310 25 51 TIi% T 4G 140 iz F1F b s ZE4 240 MR 5 D3 31 13003000 Plant svallnblity v 100%
Se-Age-Z3 IBEFD 2BLE7 TI4 752 130 11 300 Ik T8 i ] MA 400 D2 =15 1400000 Pt swssinbitty in  100%
I-apr-23 I0E30 DRI T Tak 155 13 HE &0 ES by | MR [ = a) 0z H55 200000 Piant avesiabEimy m TOOC%

b = ZASTE 3% 21 K53 T.23 TAD 140 57 tLE2 T3 OT I3 13 ZTATT 21493 Ha 5L & -5 1 2158 135S KT

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 16 of 26



3.2 Action taken report
Month of Site Inspection April 2023

Mr. Surendra Singh Parmar, PM-I, UPJN.
Ms. Shilpa, AE, UPJN.

Mr. Narendra, JE, UPJN.

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.

Mr. Rahul Azaad, PWPL.

Mr. Rajan, PWPL.

25 MLD STP at Kodra, Prayagraj

e 25 MLD MPS at Kodra, Prayagraj

Visit was done on 22" March 2023, 29" March 2023 4™ April 2023, 11" April 2023, 19" April
2023 and following observations were made after action taken by Concessionaire on March
23 month recommendation given by Project Engineer.

Site Inspectors

clNoo AL

Place(s) of Inspection

e Status of Availability:

S. No. Facility Name Actual Flow Pumped /Received at
Facility (MLD)
1 Kodra STP 27.17 to 30.47
2 Kodra MPS 27.17 to 30.47
Note: 1) Source for above data is Register for flow record of STP & MPS.

e Status of KPlIs:

S. No. | Parameter Name Design Value Parameter Value
1 BOD - Effluent <20 mg/l 13to 17 mg/l
2 TSS - Effluent <30 mg/l 21 to 28 mg/I
3 pH — Effluent 6.5-9.0 7.451t07.56
4 Fecal — coliform = __ 1000 MPN/100 mI | 400 to 700 MPN/100 mi
Effluent
5 Consistency - Sludge >20 % 22.4810 24.63%
6 Fecal Coliform - Sludge | < 20,00,000 | 1200000 to 1700000
MPN/gTS MPN/gTS
Note: 1) Source for above data is Register for Laboratory of STP.
o Status of Energy Consumption:
S. No. Facility Name Actual Energy Consumption
(KWH/MLD)
1 Kodra STP 92.22t099.61
Kodra Associated Infrastructure 94.87t0 101.74
Note: 1) Source for above data is Register for Power Consumption Record of STP.

Page 17 of 26



No oA

8.

9.

10.
11.
12.
13.

14.
15.
16.
17.
18.

19.
20.
21.

22.

Status of various units & records at site after action taken by Concessionaire on
March 23 month recommendation given by Project Engineer.

Latest SCADA reports regarding KPIs for all STPs were checked to evaluate the
performance of multiparameter analyzer at outlet and it was found that the said SCADA
reports are almost stabilized as the values are recorded at an interval of 1 hour.

Variation can be seen in between recorded values of KPIs in laboratory and recorded
values of KPIsin SCADA reports of inlet analyzers which are more than the prescribed limit
given in 'Guidelines for Online Continuous Effluent Monitoring Systems (OCEMS)' by
Central Pollution Control Board. For the rectifications of the problem, Concessionaire
have informed that they are in process of replacing the current online analyzers at inlet
with new ones. This is a long-term pending issue hence Concessionaire is required to do
the needful at the earliest as per commitment given by them.

Data transfer from online analyzer at the outlet of STP to CPCB servers is in progress. By
studying the graph available at the online portal, data is not available from 07:00 AM on
16th Apr 2023 to 12:15 AM on 17th Apr 2023. Also, sudden spikes/drops can be seenin
the graphs available at the online portal which is fundamentally not correct. Also, it was
found that sudden spikes/drops can be seen in the graphs available at the online portal
which is fundamentally not correct. These types of incidents have been observed in past
also. Concessionaire is required to rectify these problems.

Flowmeter at inlet of STP is working.

Flowmeter at outlet of STP is working.

One grit removal unit is working. One grit removal unit is in maintenance.

Both Mechanical Fine Screens at PTU are working. Though the screens are running in
auto mode through timer, differential level sensors must also be made operational for
running mechanical screens more efficiently through level difference during peak and
lean period.

All Biotowers are working. Small amount of plastic waste is reaching the biotowers which
must be rectified by doing overhauling of mechanical screens at PTU.

All Aeration tanks are working.

Both DO Analyzer are not working at outlet of aeration tank.

All Aeration blowers are working.

All Centrifuges are in working condition.

Drainage system must be provided near the sludge collection area of dewatering system
for avoiding sludge accumulation.

All Sludge Recirculation Pumps are working.

Both Centrifuge Feed Pumps are working.

Both Secondary Clarifiers are working.

Thickener unit is working.

Both Chlorine Dosing Systems are working. Residual chlorine in effluent was found to be
around 0.2 to 0.3 mg/I.

Installation of new chlorine analyzer at outlet is completed but it is not showing correct
values.

It is continuously observed that dewatered sludge is being dumped inside the plant.
Concessionaire is required to dump the dewatered sludge in the place given by UPJN.
There is variation in recorded values of flow from inlet flowmeter at Kodra STP and outlet
flowmeter of Kodra STP, please rectify the problem.

One Mechanical coarse Screens at MPS is working. One Mechanical coarse Screens is
under maintenance Though the screens are running in auto mode through timer,

Page 18 of 26



23.

24,

25.
26.

27.

28.
29.

30.

differential level sensors must also be made operational for running mechanical screens
more efficiently through level difference during peak and lean period.

At Kodra MPS, all 6 pumps are OK for operation. Pressure transmitter is not installed in
common header line of pumps yet. Also, pumps must be kept in auto mode so that they
can start & stop on the basis of level in the sump.

At Kodra MPS, it is suggested to rectify problems in old pumps also so that they be used
in emergency situation. Currently, all old pumps are not in working condition.
Landscaping of site must be improved; it needs to be made better.

As already discussed, all the waste material obtained during Rehabilitation Works must
be removed from the site as per point (h) in clause 8.8 of Concession Agreement.

As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance
Management System (CMMS) must be implemented at all Sites. This is not started yet,
Concessionaire to please do the needful.

Installation of Public Address System is done but its commissioning is not completed yet.
Painting of units in the STP is completed from outside. It is suggested to start the painting
work for all units from inside also.

Since COD is announced on 01.11.2020 for all Package - Ill facilities hence
Concessionaire is required to implement following documents as per Clause no. 9 & Part-
G in Schedule - 10 of Concession Agreement at the earliest:

a) Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
Also, all the instruments as mentioned in Table-3 given in clause no. 1.3.1 in Part-E
of Schedule-10 of CA must be maintained in the laboratory.

b) Calibration certificates of all the instruments must be submitted as per clause no.
9.8(a)(viii) of Concession Agreement.

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in
Schedule-10 of CA.

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession
Agreement.

e) Quarterly report as per Part-G in Schedule-10 of CA.

f)  Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action
plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

j) Scheduled Maintenance Program specifying the impact of Scheduled Maintenance Periods on
the Availability of each facility.

Page 19 of 26



3.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must be
rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system & transmit
the data as per requirement.

All the maintenance jobs required for the observations made above must be done as soon
as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective.
Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9